


Ref # Part # Description Qty Context Note Foot Note

1 186059GS Adapter, Mounting, Alternator

2 205174GS Assy, Rotor (Includes Item 11)

3 204285GS Stator

4 193336GS RBC (with O-Ring p/n 189197GS)

5 66449LGS Bolt, Stator, M6 - 1.0 x 190

7 66849GS Taptite, M5 - 0.8 x 16

8 66386GS Assy, Holder, Brush

9 198339GS Regulator

10 81917GS Pin, Roll, 4mm x 10

11 65791GS Bearing





Ref # Part # Description Qty Context Note Foot Note

1 198468GS Panel, Control

2 197472GS Cover, Flip Outlets

3 201573GS Box, Control Panel

4 191481GS Boot, Circuit Breaker

5 202033GS Breaker, Circuit, 30A

6 202951GS Light, Led Panel

7 197958GS Screw, 3 x 6, Tapping

8 84198GS Cap, Breaker, Circuit

9 202394GS Breaker, Circuit, 20A

10 202932GS Bar, Retaining

11 84543BGS PPPHS, M3-0.5 x 12

12 204075GS Outlet, 120/240V, 30A

13 189164GS Palnut, 3/16

14 204078GS Outlet, 120V, 20A

15 201678GS Housing, 6-Pin, Plug, Ark-Les

16 204079GS Outlet, 120V, 20A





Ref # Part # Description Qty Context Note Foot Note

1 J206597GS Cradle (Includes #’s 20 & 31)

2 ----- Washer, Lock 5/16 M8 (Purchase locally)

3 B92531GS Bracket, Support Engine

4 190220GS Adapter, Engine

5 NSP Assy., Alternator See Alternator

6 ----- Nut, Hex M8 - 1.25 (Purchase locally)

7 B190723GS Bracket, Support Eng/Muffler

8 96796GS Washer

9 ----- Washer, 0.34 x 1 x 10 (Purchase locally)

10 190274DGS Sbhc, 3/8-16 x 7/8"

11 187365CGS HHCS, 5/16 - 24 x 9.29

12 189302LGS Wire, #16, Red

13 ----- HHCS, M8 - 1.25 x 45 (Purchase locally)

14 92532GS Bracket, Muffler

15 710250 Gasket, Exhaust

16 ----- HHCS, M8 - 1.25 x 25 (Purchase locally)

17 B4206AGS Muffler

18 67989GS Nut, M8 Flange Serrated

19 83083GS Screen, Spark Arrest

20 B4986GS Decal, Ground

21 198222GS Kit, Vibration Mount

22 86494GS Screw, Wing M6 - 1.0 x 16

24 194390GS Assy., Heat Shield

25 191190GS Cap

26 74908GS Taptite, M5 - 0.8 x 10

27 ----- HHCS, M6-1.0 x 12 (Purchase locally)

28 ----- HHCS, 5/16 - 18 x 3/4 (Purchase locally)

30 ----- Nut, Hex M6 - 1.0 (Purchase locally)

31 196830GS Decal, Caution Hot Muffler

32 ----- Nut, 1/4 - 20 (Purchase locally)

33 ----- Washer, 1/4 Lock (Purchase locally)

34 195422GS Cover, RBC, Plastic w/Cap

35 791745 Kit, Hose, Fuel (Cut to Fit)

36 192376GS
Screw, 12 - 24 x 1/2 Thread

Forming

37 56893GS Crimptite, 10-24 x 1/2

38 B2153GS Screw, Self Driller, 12-14 x 7/8

39 B196810GS Bracket, Starter



Ref # Part # Description Qty Context Note Foot Note

40 199256GS
Bolt, Shoulder, M6 - 1.0

w/Washer

41 192980GS Valve, Fuel

43 691656 Solenoid

44 194217GS Assy., Tank Fuel
(Includes Items 41, 50, 51, 52

& 53)

45 B4363GS Cap, Tank Fuel

47 77395GS Nut, M6 Flange Lock

48 195373GS Wire, Ground

49 ----- Washer, Shakeproof, Ext (Purchase locally)

50 188333GS Decal, Instruction Fuel Level

51 194799GS Decal, Danger

52 189235GS Decal, Start Instructions

53 202997GS Decal, CO Warning

54 194448GS Kit, Insulation w/Clip

55 197798GS Decal, Fuel Shutoff

57 ----- HHCS, M6 - 1.0 x 12 (Purchase locally)

58 204726GS Assy., Control Panel

59 189164GS Palnut, 3/16

60 204594GS Heatsheild

61 B4300GS HHS, 1/4 - 20 x 1/2, Trilobular

68 195680GS Tray, Battery

69 193463GS Battery

70 87799GS Switch, Rocker On/Off

71 196626GS Assy, Jack, Coax, DC

73 192351GS Lug, 1/4, #22/18

74 193347GS Kit, Hardware Battery

75 196627AGS Wire-A, #13, Red

76 185939KGS Wire, #55 Black

77 196627BGS Wire-A, #13B, Red

78 189302MGS Wire, #13 Red

81 196627EGS Wire-A, #0, Black

900 ----- Engine Contact Engine Manufacturer

-- 206405GS Manual, Operator’s Parts Not Illustrated

-- B4177GS Charger, Battery Parts Not Illustrated

-- 206814GS Kit, Decal, Service Parts Not Illustrated





Ref # Part # Description Qty Context Note Foot Note

1 196517GS Wheel

2 Washer, 5/8" (Purchase locally)

3 191267RGS Axle

4 191265GS E-Ring

5 HHCS, M8 1.25 x 20 (Purchase locally)

6 67989GS Nut, M8, Flange Serrated

7 198629GS Assy, Support W/Vibration Mount

8 187104GS Washer, 1.2 x 0.346 x .03, Nylon

9 Nut, M8 x 1.25, Nylok (Purchase locally)

10 Washer, 5/16 - M8, Flat (Purchase locally)

11 198669GS Grip

12 B193200GS Assy, Handle w/Grip

13 HHCS, M8 - 1.25 x 45 (Purchase locally)

14 B4135GS Pin

199919GS Subkit, Hardware, Wheel Items Not Illustrated


